
Innovative Energy 
Conservation Measures at 
Wastewater Treatment 
Facilities 

Moderator 

James Horne, US EPA Office of Wastewater Management 

Speakers 

Phil Zahreddine, Senior Technical Advisor, US EPA Office of Wastewater 
Management  

Dale Doerr, Wastewater Superintendent, Sheboygan Regional WWTP 

Presented by the US EPA 
May 17th, 2012 



Questions & Answers 
• GoToWebinar Technical 

Support: 1-800-263-6317  
 

• You can submit 
questions/comments any 
time during the 
presentation 
 

• Just use the question and 
answer pane that is located 
on your screen 

 

• The speakers will address as 
many questions as possible 

 



Maximize Your Screen 

• For a full screen view hit F5 
[...]
– George Crawford, P. Eng. – CH2M Hill, Inc. 

– Julia Gass, P.E. – Black & Veatch 

– Thomas Jenkins, P.E. – JenTech, Inc. 

– George Lawrence, CEM - Efficiency Vermont 

 

• Project Mgt. Team:    EPA HQ, Cadmus, HDR 

 

 

19 



20 

ECM Category ECM Description 

Mechanical 

Aeration 

Adjustable submergence impeller mechanical aerator 

Dual impeller mechanical aerator 

Aeration Control 

Systems 

Integrated DO and air flow aeration control 

Automated SRT/DO Control 

Blower and 

Diffuser 

Technology 

High speed turbo blowers 

Single-stage centrifugal blowers with inlet guide vanes and variable diffuser 

vanes 

Ultra-fine bubble diffusers 

Solids Processing 

Vertical linear motion mixer 

Multiple hearth furnace upgrade incorporating combustion air pre-heating 

and waste heat recovery 

Solar drying 

ECMs for Selected 

Treatment 

Processes 

Low-pressure, high intensity lamps for UV disinfection 

Automated channel routing for UV disinfection 

Membrane air scour for MBRs 

Hyperbolic mixers 

Pulsed air mixing of anoxic and anaerobic zones 

BNR process automation 20 



21 

High Speed Turbo Blowers 

• Gearless, operate at high speeds. 

 

• Air bearing or magnetic bearing. 

 

• Higher capital costs but nominal 
efficiency is higher. 

 

• Lower air flow capacity ranges. 

 

• Small footprint, quiet, low vibration. 

 

• See Case Studies: De Pere WWTP, WI 
and Big Gultch WWTP, WA. 
 

 

 



22 

Integrated DO & Air Flow Control 

*Source:  Reproduced courtesy of Dresser, Inc.  

 

• Uses air flow control instead of pressure control. 

 

• Eliminates cyclic oscillation (hunting) at blower and aeration tanks, particularly in 
small systems. 

 

• Reduces wasted blower power and pressure drop across tank valves. Air valve in 
zone with highest oxygen demand is fully open. 

 

• See Case Study: Bucklin Point WWTF, RI.  

 

22 



23 

Vertical Linear Motion Mixer 

• Thin steel disk to mix digester 
contents. 

 

• Effective mixing compared to 
conventional methods. 

 

• Significant energy savings reported. 

 

• Testing at Tucson, AZ in 2007 
showed effective mixing at 11% of 
energy required by impeller draft tube 
mixers. 

 



Pulsed Air Mixing of Anoxic and 

Anaerobic Zones - BioMix 

 • Efficient mixing in anaerobic and anoxic 

zones with no significant oxygen transfer. 

 

• Intermittent release of bursts of compressed 

air at the bottom of the water column zones. 

 

• Testing at F. Wayne Hill Water Resource 

Center in Buford, GA to compare 

effectiveness, compatibility with anaerobic 

and anoxic environments, and power 

requirements vs. a conventional submersible 

propeller mixer. 

 

• Effective, fully compatible, simpler  

maintenance, with substantial power savings. 

 

 

Compressed Air Feed 

24 



25 

 

 

ECM Project Case Studies 

 
. 

 
 

  

 

25 



26 

ECM  Project Description: 
 

o Replaced five 450 HP multi-stage centrifugal blowers with six 330 HP 
magnetic bearing turbo blowers (operate 2-3 turbo blowers vs. 2-3 
multi-stage centrifugal blowers).  

 

 

Plant Description: 

 

 14.2 mgd design 

   8.0 mgd avg. daily flow

  

  2-stage AS w/biological 

P   removal and tertiary 

filtration 
 

 

Green Bay (WI) Metropolitan Sewerage District 

De Pere Wastewater Treatment Facility  

26 



27 

ECM Project Costs $850,000 

Energy Savings Results 2,143,975 kWh/yr (2005) 

(50% reduction) 

 

$63,758 (2005) 

At $0.0487/kWh 

(37% reduction) 

Payback 13.3 years  

Green Bay (WI) Metropolitan Sewerage District 

De Pere Wastewater Treatment Facility  

 Energy Savings 

 Ancillary Benefits 
 

  New blowers less maintenance intensive. 

  Aeration system automation reduces operators’ 

surveillance of aeration process. 

  Blower cooling air exhaust “recovered” for building heat.   

27 



28 

ECM  Project Description: 
 

o Replaced rotor aerators with air bearing turbo blowers and fine 
bubble diffusers. 

o Automated aeration system with implementation of DO probes and 
PLC control of blowers. 

o Implemented ORP based denitrification control. 

Plant Description: 

 

  2.6   mgd design 

  1.45 mgd avg. daily flow

  

  Two parallel oxidation 

ditches (A & B – 40/60 flow 

split) with rotor aerators. 

Mukilteo (WA) Water and Wastewater District  

Big Gulch Wastewater Treatment Plant  

28 



29 

ECM Project Costs $1,446,304 

Energy Savings Results 

 

 

(based on energy cost 

savings of $0.037 per 

pound of CBOD removed) 

148,900 kWh/yr * 

(11% reduction) 

 

$43,756/yr 

(2010 estimated)  

Payback 33 years 

Mukilteo (WA) Water and Wastewater District  

Big Gulch Wastewater Treatment Plant  

 Energy Savings 

 Ancillary Benefits 
 

  Blower maintenance reduced compared to rotor 

aerators. 

Automating aeration system improved setting, reduced 

chemical control of filamentous bacteria.   

* While removing approximately 34% additional CBOD compared to base (pre-ECM) period 

29 



30 

ECM  Project Description: 
 

o Installed optical DO instrumentation coupled with VFD control of 
aeration rotor speed.  

 

 

Plant Description: 

 

   2.2 mgd design 

   1.0 mgd avg. daily flow

  

 Two parallel oxidation 

ditches with rotor aerators.  
 

 

City of Bartlett (TN) 

Wastewater Treatment Plant No. 1  

30 



31 

ECM Project Costs $13,500 

Energy Savings Results 71,905 kWh/yr  

(13% reduction) 

 

$9,176/yr 

Payback 1.5 years  

City of Bartlett (TN) 

Wastewater Treatment Plant No. 1  

 Energy Savings 

 Ancillary Benefits 
 

  Optical DO instrumentation low maintenance 

requirement. 

  Automation reduces operators’ surveillance of aeration 

process. 

31 



32 

ECM  Project Description: 
 

o Implemented proprietary algorithms (Ekster Associates) for control of 
SRT (SRTmaster™), replacing blower manufacturer’s pressure 
based control software (DOmaster™) and for SRT and DO set point 
optimization (OPTImaster™).  

 

 

Plant Description: 

 

   31.7 mgd design 

   22.4 mgd avg. daily flow

  

  Trickling filter followed by 

activated sludge (using five 

350 HP Turblex blowers).  
 

City of Oxnard (CA) 

Wastewater Treatment Plant No. 32 

32 



33 

ECM Project Costs $135,000 

Energy Savings Results 306,600 kWh/yr  

(20% reduction) 

 

$26,980/yr 

Payback 5 years  

City of Oxnard (CA) 

Wastewater Treatment Plant No. 32 

 Energy Savings 

 Ancillary Benefits 
 

  Process stability, reduced SVI (20% to 50%), and 

previous foaming problems have not returned.  

  Effluent quality consistently within NPDES permit limits. 

33 



34 

ECM  Project Description: 
 

o Implemented proprietary blower control system (ESCOR/Dresser 
Roots) employing integrated air flow control (replacing blower 
manufacturer’s proprietary pressure based control algorithm with 
direct air flow control using PID control).  

 

 

Plant Description: 

 

   46    mgd design 

   23.7 mgd avg. daily flow

  

  Four train MLE, 

activated sludge process.  
 

Narragansett Bay Commission (RI) 

Bucklin Point Wastewater Treatment Facility 

34 



35 

ECM Project Costs $200,000 

Energy Savings Results 1,247,033 kWh/yr  

(20% reduction - average 

first 3 years  operation) 

 

$135,788/yr 

(average first 3 years  

operation) 

Payback 1.5 years  

Narragansett Bay Commission (RI) 

Bucklin Point Wastewater Treatment Facility 

 Energy Savings 

 Ancillary Benefits 
 

  Reliable blower control eliminated manual DO monitoring 

and control. 

  Stabilized operation reduced alkalinity control chemical 

usage. 35 



36 

ECM  Project Description: 
 

o Implemented solids processing (multiple hearth furnace) 
modifications (waste heat recovery, flue gas recirculation and 
combustion air injection system).  

 

 

Plant Description: 

 

   30    mgd design 

   21.6 mgd avg. daily flow

  

  Denitrification activated 

sludge (DNAS) process 

with sludge incineration.  
 

Washington Suburban Sanitary Commission -   

Western Branch Wastewater Treatment Plant  

(Upper Marlboro, MD)  

36 



37 

ECM Project Costs $4,500,000 

Energy Savings Results 320,00 therms/yr  

(76% reduction in natural 

gas consumption) 

 

$400,000/yr 

Payback 11.3 years  

Washington Suburban Sanitary Commission -   

Western Branch Wastewater Treatment Plant  

(Upper Marlboro, MD)  

 Ancillary Benefits 
 

  Increased MHF capacity from 12 dtpd to 17-19 
 

  Delayed construction of additional incineration capacity. 

  Energy Savings 

37 



38 

ECM  Project Description: 
 

o Implemented proprietary algorithms (Ekster Associates) to effect  
energy savings through pumping systems optimization, pulsed air 
mixing in the BNR process anoxic/anaerobic zones and DAF 
pressurization pump control/process optimization.  

Plant Description: 

 

   167    mgd design 

   107 mgd avg. daily flow

  

  Single stage Biological 

Nutrient Removal using two 

parallel activated sludge 

processes.  

City of San Jose (CA) 

San Jose/Santa Clara Water Pollution 

Control Plant 

38 



39 

ECM Project Costs $269,569 

Energy Savings Results 

 

 

o  Pumping systems 

optimization 

 

 

o  Pulsed air mixing 

 

 

 

 

 

o  DAF pump/process 

optimization  

 

$1,178,811/yr 

(natural gas and electricity) 

 

1.83 kW/106 gal 

(20% reduction) 

 

1.2 X 1011 BTU/yr 

(38% reduction) 

 

4.8 X 106 kWh/yr 

(23% reduction 

 

1,603,030 kWh/yr 

(64% reduction) 

Payback 3 months 

City of San Jose (CA) 

San Jose/Santa Clara Water Pollution 

Control Plant 

 Energy Savings 

39 



40 

ECM  Project Description: 
 

o Replaced four 250 HP positive displacement blowers with two 350 
HP single-stage centrifugal blowers (with inlet guide vanes and 
variable outlet vanes). 

o Air control valves on headers to aeration basins. 

o Upgrades SCADA system, replaced blower controls/programming. 

Plant Description: 

 

 18.4 mgd design 

 11.8 mgd avg. daily flow

  

  2-stage AS w/biological 

nutrient removal. 

  Anaerobic digestion w/ 

microturbines. 

City of Sheboygan (WI)  

Sheboygan Regional Wastewater 

Treatment Plant  

40 



41 

ECM Project Costs $901,000 

Energy Savings Results 817,000 kWh/yr 

(15% reduction) 

 

$63,889/yr  

Payback 14 years  

City of Sheboygan (WI)  

Sheboygan Regional Wastewater 

Treatment Plant  

 Energy Savings 

 Ancillary Benefits 
 

  New blowers less maintenance intensive. 

  Automation reduces operators’ surveillance and  

eliminates manual adjustment of aeration process. 

  Air piping system hammering eliminated along with 

related system maintenance.   
41 



42 

ECM  Project Description: 
 

o Supplemented existing fine bubble diffuser system with additional 
diffusers. 

o Implemented DO probes in each of the aeration basins’ three 
aeration zones. 

o Implemented blower and aeration drop leg valve control (based on 
aeration basin DO readings. 

Plant Description: 

 

  37.8 mgd design 

  22.8 mgd avg. daily flow

  

Activated sludge, single-

stage nitrification 
 

 

Waco (TX) Metropolitan Area Regional 

Sewer System Wastewater Treatment Plant  

42 



43 

ECM Project Costs $397,708 

Energy Savings Results 6,642,741 kWh/yr 

(33% reduction in first 2 

years of operation) 

 

$331,272  

(in first two years of 

operation) 

Payback 2.4 years  

Waco (TX) Metropolitan Area Regional Sewer System 

Wastewater Treatment Plant  

  
 Energy Savings 

 Ancillary Benefits 
 

  Automation reduced operators’ surveillance and  

eliminated manual adjustment of aeration process.  

 

  With nitrification process stabilized, effluent chlorination 

dosage has been reduced and stabilized 
43 



44 

Questions 

 Project Report 
 

 Evaluation of Energy Conservation Measures for Municipal 

Wastewater Treatment Facilities – EPA 832-R-10-005 – 

September 2010. 

 

 Available for free download at: 

http://water.epa.gov/scitech/wastetech/publications.cfm 
 

   
  Phil Zahreddine   

    Senior Technical Advisor 

USEPA OWM   

   zahreddine.phil@epa.gov  

   (202) 564-0587   

 

 

44 

http://water.epa.gov/scitech/wastetech/publications.cfm
mailto:zahreddine.phil@epa.gov


 

 

 

Case Study of Energy 
Conservation Measures at the 
Sheboygan Regional 
Wastewater Treatment Plant 
 
Dale Doerr, Wastewater Superintendent, 
Sheboygan Regional WWTP 
 
 

•  MBA – University of Phoenix, Milwaukee, WI 
•  BBA – Letourneau University, Longview, TX 
•  Certified Water and Wastewater Operator in 
Wisconsin and Texas 
•   31 years of water and wastewater experience  
 



Dale Doerr, MBA 
Sheboygan Regional Wastewater Treatment Plant

1

USEPA Webinar: Energy Conservation Measures in WWTP’s
May 17, 2012



Sheboygan Regional WWTP
Energy Related Projects 
 Influent Pump Station
 Aeration Blower Replacement 
 Aeration Air Flow Control Valves
 Sludge Boiler Replacement
 Cogeneration Projects

Optimizing Biogas Production
Summary of Energy Savings
Questions

2



3

Milwaukee

Green Bay

Sheboygan

Madison



 Built 1982 
 18.4 MGD Permitted Flow
 11.0 MGD Average Flow
 Serves 68,000 People
 City of Sheboygan
 City of Sheboygan Falls
 Village of Kohler
 Town of Lima
 Town of Sheboygan
 Town of Sheboygan Falls
 Town of Wilson

 2011 Actual
 Operating Budget $ 3.780 M
 Debt Service  $ 602 K
 Capital Outlay  $ 600 K
 Energy Costs  $340 K
 Tipping Fee Revenue $1.013M

43333 Lakeshore Drive



 Preliminary/Primary 
Treatment
 Screening 
 Grit Removal
 Primary Clarifiers

 Two Treatment Trains
 Biological Nutrient Removal
 Aeration Basins

▪ Fine Bubble Membrane Diffusers
▪ High Efficiency Turblex® Blower

 Final Clarifiers
 Chlorine Disinfection
 Dechlorination
 Anaerobic Digestion

▪ Methane Gas Recovery for 
Building Heat and Micro‐turbine 
Co‐Generation Facility

 Gravity Belt Thickening
 Bio‐solids Storage 6 ‐MG
 Bio‐solids are Land Applied

5



6

RWW Pump
Building

ADMIN 
Building

Solids Handling
Building

DAFT
Building

South Blower  
Building

North Blower 
Building

Switchgear 
Building

Micro‐turbines

Power meters monitor energy use in each building and the microturbine output



7

• Influent Pump Station
• Aeration Blower Replacement 
• Aeration Air Flow Control Valves
• Sludge Boiler Replacement
• Cogeneration Project



8

CAT Engine, 200 HP Premium Efficiency Motor, 
3 - 250 HP Motor with Eddy-current Drives



9



 Project Cost $170,000
 2 Premium Efficiency Motors
 2 VFDs, 2 Soft Start Motor Starters
 Energy Component Cost ~$87,000

 Focus On Energy Grant
 $3,861

 Annual Savings
 20% reduction in KWH usage for influent pumping

 Savings 2006 - 2011
 $80,892

 < 7 Year Simple Payback
10



11

Installed 2 Turblex® High Efficiency 
Centrifugal Blowers with 350 HP 
motors 

Removed 2 - Gardner Denver® PD 
Blowers with 250 HP motors



12

 Project Cost $790,000
 2 Turblex® Blowers with 350 HP Motors
 Turblex® Blower and Motor Cost ~$454,000
 Soft Start Motor Starter Cost ~$50,000

 Focus On Energy Grant
 $17,000

 Annual Savings
 6.2% reduction in KWH usage  

 Savings 2006 - 2011
 $160868

 < 15 Year Simple Payback



13

Auma Electric Valve Operators

Air Header Piping Modifications



14



15

 Project Cost $128,000
 6 Butterfly valves with Auma® Electric Actuators
 Air piping modifications
 SCADA System Modifications 

 Focus On Energy Grant
 None

 Annual Savings
 8.0% reduction in KWH usage 

 Savings 2009 - 2011 
 $110,526

 < 4 year Simple Payback



16

Installed 
2 - 3.8 MBTU Hurst Fire-tube Boilers 

Removed  
3 – 2.3 MBTU Ray fire-tube Boilers 



17

We tied the digester heat loop piping to the building heat loop piping and installed,  
two hot water recirculation pumps to push heat into the building heat loop.



18



 Project Cost $350,000
 2 - 3.8 MMBTU Hurst Fire Tube Boilers

 Focus On Energy Grant
 None

 Annual Savings
 90% reduction in Natural Gas usage for Building Heat

 Savings 2006 - 2011
 $293,721

 < 8 year Simple Payback
19



2010 - 30 kW Capstone Micro-turbines



C 200 Capstone Micro-turbines & Cain Heat Exchangers